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Did potential exposure to HIV occur in the past 72 hours?

YES NO

YES  
to any of  

the above

Continue 28-day PEP

Confirm if the person was exposed to HIV through:
• Unprotected sex (including no condom, condom slippage/breakage, sexual assault)
• Shared needles (including drug use)
• Contact with blood, semen, or vaginal fluids
• Contact with contaminated medical waste
• Human bites involving blood

Follow-up arrangements 
Contact the exposed individual within 48 hours to assess medication tolerance, adherence and assist with adverse effect management, as indicated.

more than  
72 hourswithin 72 hours

If HIV-negative

If HIV-positive

Initiate ART

Immediately provide  
PEP STAT dose.

Conduct HIV test

TDF - tenofovir DTG - dolutegravir AZT -  zidovudine TLD - tenofovir disoproxil, lamivudine & dolutegravir 3TC - lamivudine

DO NOT WAIT FOR LABORATORY BLOOD TEST RESULTS

NO to any/all of these

Tests for exposed person 
Tests Base-

line
4 

weeks 
12 

weeks
HIV rapid test (or  
ELISA if available) X X X

Other tests if available or required as  
per guidelines
Creatinine (eGFR) if TDF is used 

Full blood count, if AZT is used

Pregnancy screening/test 

Hepatitis B sAg/Ab

Hepatitis C Ab

Syphilis

STI screening

Tests for source person
Baseline tests

HIV rapid test (or ELISA if available)

Other baseline tests if available or required 
as per guidelines
Hepatitis B sAg
Hepatitis C Ab

Syphilis

STI screening

If negative DISCONTINUE PEP for 
exposed individual

CONTINUE PEP for 
exposed individualIf positive

PEP Drug Regimen
Adults and children ≥10 years
If weight is ≥35kg: 
TDF 300mg + 
3TC 300mg + 
DTG 50mg,  
once daily as TLD  
 
(add additional DTG 50mg,  
12 hourly if on TB treatment or  
any other enzyme-inducing treatment)

For ALL exposed 
persons, offer 
the following if 
indicated

Referral for  
HBV and/
or HCV 
management

Referral for 
substance 
use or 
mental 
health 
services

Risk-reduction 
counselling 
and education, 
including 
evaluation for 
PrEP

Referral for 
sexual assault, 
GBV and 
IPV support 
services

Provide SRH 
services  
as required  
(contraception, 
condoms  
& STI management)

Clients with abrasions, cuts, or bites should be 
asked about their tetanus immunisation status, 
and offer immunisation if appropriate.
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PEP Alternative Regimens
Consult with virologist/infectious disease specialist.

REASON  
for alternative to  

preferred regimen

ALTERNATIVE  
REGIMEN

AGE ≥ 10YRS AND ≥35KG

DTG contra-indicated  
or intolerable

TDF (300mg) + FTC 200mg) daily 

PLUS

ATV/r (300/100mg) daily OR LPV/r 
(200/50mg) 2 tablets twice daily

Source patient failing TDF based 
regimen

Consult with virologist/
infectious disease specialist 

AZT/3TC (300/150mg) bd  
+ DTG 50mg daily 

TDF contra-indicated- eGFR  
10-50mls/min

AZT 300mg bd + 3TC 150mg daily 
+ DTG 50mg daily

TDF contra-indicated- eGFR 
<10mls/min

AZT 300mg daily + 3TC 50mg daily 
+ DTG 50mg daily

Source patient failing AZT based 
regimen

TDF (300mg) + 3TC (200mg)  
+ DTG 50mg daily (TLD)

Source patient failing LPV/r 
regimen

Consult with virologist/
infectious disease specialist 
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